

Batch Test Certificate

DATE : 28-10-2014

PRODUCT : 9C RED

BATCH NO : 14K94

MFD IN : Oct'2014

We hereby certify that when tested at the time of manufacture the above material meets the requirements of:

A. ASME Boiler and Pressure Vessel Code, Section V, 2004 Edition, Nondestructive

Examination, including 2005& 2006 Addenda, Paragraph T-731(B) and Article 25 as applicable.

B. ASME Boiler and Pressure Vessel Code, Section V, 1995,1998,& 2001 Edition, Nondestructive

Examination including 1995 Winter addenda, 1999,2000,2002,& 2003 Addenda, Paragraph T-752 T731(B) and Article 25 as applicable.

C. ASTM E-709-01, Paragraphs 8.1.2, 8.2,8.3, 8.5,and 8.5.3.

D. NAVSEA 250-1500-1, (Rev. 10 June 1979, Rev. 11 May 1983, Rev. 12 December 1987 including ACN 2 Nov. 15, 1990, Rev. 13 October 1993 including ACN 4 June 30 1995, & Rev. 16 May 9, 2003 incl. ACN 5) Paragraph 12.4.1.6

E. ASTM E 1444-05, Paragraphs 5.8.2, 5.8.4.

F. MIL-STD-271F(SH), 27 June 1986, Paragraphs 4.2.7, 4.3.2.1, and 4.3.2.3, including Notice 1, 21,June

G. NAVSEA T9074-AS-GIB-010/271, 30 April 1997 including Notice 1, Paragraph 4.3.2.1., and 4.3.2.6.1.

H. MIL-STD-2132D, 11 February 2003 Paragraph 6.1.3, 6.2.3, 6.2.4, 6.2.5, 6.2.6, 6.2.7.

We further certify that this material does not contain mercury as a basic element and no mercury bearing equipment was used in its manufacture. Batch Numbers appears on labels of bulk containers.



(For – QUALITY ASSURANCE)

NOTE: 1. The test report states values in percentages, to convert the value to parts per million (ppm). Move the decimal four places to the right.

2. The above certification gives the results obtained at the time of manufacture. Age and use may alter the properties of any material.

Form No/QC/008/1a Rev: 12/2005

